

Test Report No. F690501/LF-CTSAYHA08-04138R1 Issued Date : November 19, 2008 Page 1 of 5

To: **COLORPOL JUMPINGCLAY CO., LTD.**
 Rm.408 Shinmyeong-skyhome
 378-3 Bupyeong 4dong, Bupyeong-Gu
 Incheon, Korea

The following merchandise was (were) submitted and identified by the client as: -

Sample Description : Jumping 4 Colors Set
Details of Sample : Plastic tools, plastic case and CE-Mark/Information/Warning printed on package
SGS File No. : AYHA08-04138R1
Style No./ Item No. : -
Order No. : -
Country of Origin : South Korea
Country of Destination : -
Labeled Age Grading : Ages 3+
Tested Age Grading : Ages 3+
Buyer Name : -
Sample Receiving Date : November 12, 2008
Testing Period : November 13, 2008 to November 18, 2008
Test Performed : SGS Testing Korea tested the sample(s) selected by applicant with following result.
Recommendation : The toy or its packaging shall bear the European address of manufacturer or his authorized representative or the importer.
Comment : This Report supersedes the Report No. F690501/LF-CTSAYHA08-04138 dated November 19, 2008 issued by SGS Testing Korea Co., Ltd.
 The applicant name had changed from JUMPINGCLAY CHINA CO., LTD. to COLORPOL JUMPINGCLAY CO., LTD. by applicant's request.

Test Requested	Result
For compliance with the European Standard on Safety of Toys :-	
- EN71 Part 1 : 2005/A6:2008 – Mechanical and Physical Properties (except for the clause 7.1)	PASS
- EN71 Part 2 : 2006/AC:2006 – Flammability of Toys	PASS
- EN71 Part 3 : 1994/AC:2002 – Migration of Certain Elements	PASS

***** For further details, please refer to the following page(s). *****

SGS Testing Korea Co., Ltd.



Tommy Oh / Technical Manager

Minok Lee / Testing Person

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.

Results :

European Standard on Safety of Toys
 - Mechanical & Physical Properties
 As specified in European standard on safety of toys EN 71 PART 1: 2005/A6:2008

Clause	Description	Result
4	General requirements	-
4.1	Material(by visual assessment)	Pass
4.7	Edges	Pass
4.8	Points and wires	Pass
5.1	General requirements	Pass
7	Warnings and instructions for use	-
7.1	General Requirements	N/A (See Remark)

Remark : Please refer to the recommendation on page 1.

Sample Description : Jumping 4 Colors Set

Results :

- Flammability of Toys
As specified in European standard on safety of toys EN 71 PART 2: 2006/AC:2006

Clause	Description	Result
4.1	General requirements	Pass

Results :

- Migration of Certain Element

As specified in European standard on safety of toys EN 71 Part 3: 1994/AC:2002 – Migration of certain elements were performed by Inductively Coupled Argon Plasma Spectrometry.

Element	Results (Unit : mg/kg)							
	Lead (Pb)	Antimony (Sb)	Arsenic (As)	Barium (Ba)	Cadmium (Cd)	Chromium (Cr)	Mercury (Hg)	Selenium (Se)
Limit	90	60	25	1000	75	60	60	500
MDL	7	10	5	5	1	2	5	10
1	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.
2	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.
3	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.
4	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.	N. D.
5	N. D.	N. D.	N. D.	3.06	N. D.	N. D.	N. D.	N. D.
6	N. D.	N. D.	N. D.	10.5	N. D.	N. D.	N. D.	N. D.
7	N. D.	N. D.	N. D.	10.2	N. D.	N. D.	N. D.	N. D.
8	N. D.	N. D.	N. D.	2.62	N. D.	N. D.	N. D.	N. D.

Description :

- | | |
|---------------------|--------------------------|
| 1. Plastic (Yellow) | 2. Plastic (Pink) |
| 3. Plastic (Clear) | 4. Plastic (Transparent) |
| 5. Paper (Blue) | 6. Paper (Yellow) |
| 7. Paper (Red) | 8. Paper (White) |

N.B.:

- * N. D. = Not detected
- * MDL = Method Detection Limit
- * Results shown are of the adjusted analytical result.
- * Only applicable clauses were shown.

Picture of Sample as Received :



*** End of Report ***